SEBP 3964

INSTALLATION AND
PARTS MANUAL

MODEL PA57VS
FOR
D7R SERIES Il TRACTORS

TABLE OF CONTENTS

PAGE
MOUNTING GROUP........ooiiiiiiiiiiic e 2
WINCH MOTOR LINES GROUP.........cciiiiiiiiieeiee e 3
TRACTOR CONVERSION GROUP.........ccoociiiiiiiiiicice e 4-9
HYDRAULIC SCHEMATIC........ooiiiiiiiiiiiiiieeeieee e 10
MANIFOLD & CARTRIDGE SUB-ASSEMBLY........ccccccovciiiiiiiiienns 11
HYDRAULIC MOTOR GROUP.........ccoeiiiiiieciiiiee e 12
BRAKE VALVE ASSEMBLY......ooiiiiiiiiiiiiieiee e 13
WINCH HOUSING GROUP........ocoiiiiiiiiiiieeeceee e 14-15
BRAKE HOUSING ASSEMBLY.......ccccoiiiiiieiiiieee e 16
SPRAG CLUTCH ASSEMBLY.......cciiitiiiiiiiiie e 17
PRIMARY PLANET CARRIER ASSEMBLY........ccocoiiiiiiiiieiiiiieens 17
SECONDARY PLANET CARRIER ASSEMBLY.......ccccccevviiiiinnnnen. 18
OUTPUT PLANET CARRIER ASSEMBLY......ccccciiiiiiiiiiiieee i, 19
DRUM CLUTCH ASSEMBLY......cciiiiiiiiiiiiiieieee e 20
COVERS AND FAIRLEAD GROUP.........cccocciiiiiiiieeieee e 22-23

PACCAR wiNCH DIVISION

PRINTED IN USA P.O. BOX 547 BROKEN ARROW, OK U.S.A. 74013

COPYRIGHT 2004 PACCAR WINCH DIVISION PHONE (918) 251_'8511 FAX (918) 259-1575 LIT2121
ALL RIGHTS RESERVED www.paccarwinch.com May 2004






MODEL PA57VS
MOUNTING GROUP
CATERPILLAR D7R I

-

TYP D7X
|

L]

REF: MANIFOLD ASSEMBLY
MOUNTING POSITION

WINCH MOUNTING HOLES
1-1/4 — 7 UNC HOLES
14 PLACES, AS SHOWN
T -- /A
R ,444/
rfe @ // J \\ & STT
A NN

TRACTOR REAR FACE

ITEM#| PART # |DESCRIPTION QTY
20 7X-0427 |CAPSCREW 11/2-6 X1 1/2 GD8 24
21 152-8371 |RH ADAPTER, H110 CAT 1
22 152-8372 [LH ADAPTER, H110 CAT 1
23 197-7837 |HITCH PIN 1
24 3B-5320 |COTTER PIN (3/8 X 3) 2




MODEL PA57VS
WINCH MOTOR LINES GROUP
CATERPILLAR D7R I

DETAIL C
NOT TO SCALE DETAIL A

NOT TO SCALE

[ [ [
o ° S A
1Y2)s3 P \./ 13
4 ? N
e [0} 1) (19
o Y
9 10
o
\Q\O b
o Q-
O o s o
" VIEW D D
ITEM NO. PART NO. DESCRIPTION QTY.
1 1P-5766 SPLIT FLG, HALF

7X-0313 CAPSCREW, HEX HD, (7/16 - 14 x 2 3/4, GRS, Z)

8T-5360 WASHER, HARD (7/16, Z)

1P-3703 D-RING, SPLIT FLG.

148-8317 ADAPTER

161-8889 HOSE, -16 x 32.68 XT6

2
3
4
5 163-3192 HOSE, -16 x 31.25
6
7
9

8W-6688 HOSE, -4 x 26

pay [ V] =y EEy R\ FEy EEy EEy EEy ELy FLy BBy EEN pRY (V) FAN BN 1)N)

10 152-8360 HOSE ASSY, -6 x 36

11 148-8378 ELBOW

12 163-3189 HOSE, -8 x 29.0

13 148-8364 ELBOW 90

14 7X-0326 CAPSCREW, HEX HD. (1/2 - 13 x 3, GRS, Z)
15 1F-1560 SPACER

16 6D-7573 CLIP, DOUBLE

17 1S-6420 HOSE CLAMP

18 8T-4223 WASHER, HARD (1/2, Z)

19 148-8369 ADAPTER, 90 ELBOW ORS/ORB




MODEL PA57VS
TRACTOR CONVERSION GROUP - D7R Il - C/B
CATERPILLAR D7R I

ITEM NO. | PART NO. DESCRIPTION QTY.
1 160-0766__ JJOYSTICK ASSEMBLY 1
2 164-9928 |DECAL, LOW RANGE LOCK 1
3 164-9930 |DECAL, REEL-IN, REEL-OUT, DRUM CLUTCH 1

102 7K-1181 TIE STRAP 2
105 126-0810 JINDICATOR LIGHT, GREEN, 24V 1
110 163-3434 |TUBE 1
111 163-3435 |TUBE 1
112 165-0107 JWIRING HARNESS 1
120 172-5400 |HOSE 1
121 172-5401  |HOSE 1
122 172-5402 |HOSE 1
123 172-5403 |HOSE 1
124 172-5404 |HOSE 1
139 148-8336 |ADAPTER, -6 ORFS/ORB 2
140 148-8353 |ELBOW 45 DEG 2
141 148-8361 |ELBOW 1
143 148-8369 |ADAPTER, 90 DEGREE ELBOW 2
144 148-8378 |ELBOW 2
150 164-4225 |CLIP 1
153 4L-6454 JCAPSCREW, HEX HD (3/8 - 16 X 1, GD8, 2) 1
154 5P-1075 JWASHER, HARD (3/8) 4
156 6V-8801 NUT (3/8-16) 2
157 7S-1912  |CLIP 1
159 8M-2773 JHOSE CLAMP 2
161 8T-2501 CAPSCREW, HEX HD (3/8 - 16 X 2, GD8, Z) 1
204 161-8893 JMANIFOLD & SOLENOID VALVE ASSEMBLY (REF. PAGE 15) 1
205 169-6501 |HOSE 1
206 169-6502 |HOSE 1
207 170-4891 |HARNESS ASSEMBLY 1
208 194-0530 |HOSE 1
211 148-8354 |ELBOW, 45 DEGREE 1
212 148-8372 |ELBOW 1
214 1P-4577 |SPLIT FLANGE HALF (CODE 61) 8
215 1P-5766  |SPLIT FLANGE HALF 4
218 5S-7382 JCAPSCREW, HEX HD, (1/2 - 13 x 1 3/8, GD8, Z) 16
219 8C-6877 JCAPSCREW, HEX HD, (7/16 - 14 x 1 3/4, GD8, Z) 8
220 8S-0948 |CLIP 1
221 8T-4896 JWASHER, NARROW (3/8, Z) 21
222 8T-5360 JWASHER, HARD (7/16, Z) 8
223 8T-9371 CAPSCREW, HEX HD, (3/8 - 16 x 1/2, GD8, Z) 1
224 9B-7237 JCAPSCREW, HEX HD, (3/8 - 16 x 1 1/4, GD8, Z) 4
304 124-2906  JCONTROL VALVE SECTION 1
307 164-7677 JROD 3
315 4J-0522 SEAL 3
316 4J-8997 O-RING 1
318 6V-5555 JO-RING 3
319 196-1787 JHYDRAULIC COOLER ARRANGEMENT (NOT SHOWN) 1




MODEL PA57VS

TRACTOR CONVERSION GROUP - D7R Il - C/B

91¢
(.dO SANIT HOLOW 4-3 NOILI3S
HONIM, OL ¥343Y) A = 31¢
HONIM OL QTO4INVIN

INO¥4 S3INIT H04 PN

e »
W Lo 1404 ® %ﬂ

130, 180d

| ~— @ 0.0 @

\, - \ ) @ SIE .00, 140d

H 5 i, .
2= EHEOE PEE

CATERPILLAR D7R I

wlu 180d

(2) (8) (8) ()

[LINJJID ¥IId103713]

aION3T0S aION3T0S
314vSIa 0071 MO

V# ﬁﬁ T# o#
AV 9 e
a3 |
HJLIAS D
3789SIa . 2

39NYa0 B3
ANV e+ m
FONYAD W HOLIMS

T#
d3IMOd 2 50918 3 0ILSADC

aNNOYD -+
a3
A2071 MO

31¥17d 43A00 dOL




MODEL PA57VS
TRACTOR CONVERSION GROUP - D7R Il - C/B
CATERPILLAR D7R I

%) a
< A =T Z
o Q0 k .Z
9 g>- ESMEEW
SEQek wrzElfc
08z%y ZFS5E0E
9 .- w .
2o0EQgy EFEkoz<w
EZ2%wW W ¥x=2ZXxon
7Sy FaSOwmo-y
OU_IJ_|6'< :’|—n_<_|QO§
CoZXzvw foomlwFEsg
-~ 0g5< 05:42 Z ik T
"Z'DOU) N(;)':I<m0
LEP2Z uhzono22
w
F0O0x0 ELSoLanzZy
OIIZW 0pQzxwo=
ZHFaO zS5>WL<0=2

o o
(Ci”i'i o c © °
. 0 0

|
| = (FILE o
) %%
o 2 QLK
‘ »
|
|
|
. :
: z
| 5 e
e 2 % C !
3 3 ! c c 7}
| = ; TR
| = \c -
: ‘ S
‘é 3y s
3

(REF. PUMP LINES GROUP)

CONNECT TO TANK MANTFOLD



MODEL PA57VS

TRACTOR CONVERSION GROUP-D7RII DS

CATERPILLAR D7R I

ITEM NO. | PART NO. DESCRIPTION QTY.
1 160-0766  |CONTROL, JOYSTICK ASSY 1
2 164-9928 |DECAL, LOW SPEED LOCK 1
3 164-9930 |DECAL, REEL-IN/REEL-OUT/DRUM CLUTCH 1

102 7K-1181 STRAP, BLACK 16571-0002 2
105 126-0810 |INDICATOR LIGHT 1
110 163-3434 |TUBE ASSY 1
111 163-3435 |TUBE ASSY 1
112 165-0107 |WIRING HARNESS 1
120 172-5400 |HOSE 1
121 172-5401 |HOSE 1
122 172-5402 |HOSE 1
123 172-5403 |HOSE 1
124 172-5404 |HOSE 1
139 148-8336  |ADAPTER, ORFS/ORB 2
140 148-8353 |ELBOW, 45 DEG 2
141 148-8361 |ELBOW 1
143 148-8369 |ADAPTER, 90 ELBOW ORS/ORB 2
144 148-8378 |ELBOW 2
150 164-4225 |CLIP 1
153 41L-6454 JCAPSCREW, HEX HD. (3/8 - 16X1, GD8, Z) 1
154 5P-1075 |JWASHER, HARD (3/8) 4
156 6V-8801 NUT, HEX (3/8 - 16, Z) 2
157 75-1912  |CLIP 1
159 8M-2773 JHOSE CLAMP 2
161 8T-2501 CAPSCREW, HEX HD. (3/8 - 16X2, GD8, Z) 1
205 161-8893 |MANIFOLD & CARTRIDGE SUB ASSY (REFER TO PAGE 11) 1
206 170-0462 |HOSE 1
207 170-0463 |HOSE 1
208 170-4891 |HARNESS ASSEMBLY 1
209 194-0530 |HOSE 1
210 148-8322 |ADAPTER, -100RB/-120RFS 1
212 148-8354 |ELBOW 45 1
213 148-8392 |ELBOW, -120RFS/-120RFS SWIVEL 1
214 148-8418 |REDUCER, -80RFS/-120RFS SWIVEL 1
215 1P-3703  |D-RING, SPLIT FLG 4
216 1P-5766  |SPLIT FLG, HALF 8
218 6V-8556  INUT 1
219 8C-6877 |CAPSCREW, HEX HD. (7/16 - 14 x 1 3/4, GD8, Z) 16
220 83S-0948 |CLIP 1
221 8T-4896 |WASHER, NARROW (3/8, Z) 13
222 8T-5360 JWASHER, HARD (7/16, Z) 16
223 8T-9371 CAPSCREW, HEX HD (3/8 - 16 x 1/2, GD8, Z) 1
224 9B-7237 JCAPSCREW, HEX HD (3/8 - 16 x 1 1/4, GD8, 2) 4
305 164-6174 |ROD 3
309 187-0741 |CONTROL VALVE SECTION 1
313 1P-5765 |SPLIT FLANGE HALF 4
316 4J-0522 SEAL 3
317 4J-8997 O-RING 1
319 5S-7383 JCAPSCREW, HEX HD (3/8 - 16 x 1 3/4, GD8, Z) 8
320 6V-5555 JO-RING 3




TRACTOR CONVERSION GROUP-D7RII DS

MODEL PA57VS
CATERPILLAR D7R I

4-4 NOILD3S e
(.d9 S3NN .
HYOLOW HONIM, OL ¥343) HONIM

OL dTO4INVIN WO¥4 S3NIT HO4

N 1404 L L0
190, 1404 <‘/_
08 N0I193S X 50
es 7@ wlu 140d
4N NO1193S ! | L0, 1804
\ | () (@
| LGIK9G) L pSI L 191 f0G!
O)NO)» | .
- 1eg)vie .
: I
/
: I se2) 11z
~ =
(8) (8) (1) ,,\ iﬂ I // (2) (8 (8) ()
22z 612912 {m _‘, , 502 caz)122) 022 V=¥ N011038
| — ) il i
(¥ saNI : e . 5 N
diNNd '43%) aT04INVIN I I 2 e AR ) R
PINVL OL L3NNGS i ; ‘mL o Wollolh o (2) (8 (&) )
I ° HEDG o of [o Lt o aeae
i 201 90¢ Ame o@o o ID
u Mk : p . m M 9-9 NOI1035 _
JNYL 1303 = = = N, - [\
i 22l ﬁc@@um : = H _Hmﬁurtlﬁl
— ° B i) ﬁ‘
Al . 73 \ 3 (o1 .
\\\\\\\\\\\\\\\\\\\\\ B N & e I S
9 \ _
60¢
¢zl ) ! - 5
O > 07!
7 50¢
20
€ 310N 338 °
:HDQQHU qqm:m%umqmi 0
)
AION30S Emzm\u/mw S0l 2 | - 721 31¥1d 3000 dOL
314vSIa 2071 MO
v ﬁ TH | [2#
hxuim
a3
HJILIMS
3714vSI1a a3 _@w
39ONVA0 wm
JAAYC+ M:,
T# T#
YIMNOd SIS "SSINYVH ONIYIM HOL
ANGRND Sy -OVHL OL LOINNOO ANV SHOLOINNOO F1aWISSY
INIFWIAOINW 3T1ANVH 3344 LINY3d OL MOVIS
a3 HONON3 IAVIT ‘LY 1d ONILNNOW HONO¥HL
0071 MO L N ‘MOILSAOr WO¥H S3HIM 3LNOY 2 ALON

‘AdA SIV3dV SV S1v03d AlddV ANV
TOHOOTV A1dO¥dOSI HLIM ATHONOHOHL 43A00
NV3TO 'NMOHS SV STv03d d31vO01 ‘I 310N



MODEL PA57VS

TRACTOR CONVERSION GROUP-D7RII DS
CATERPILLAR D7R I

"SSANYYH ONIMIM

YOLOV¥L 01 1O3INNOD

ANV SHOLOANNOD ITgNISSY

INIWIAOW TTANYH I3

LINY3d OL MOV1S HONONI
IAVAT ‘3LV1d ONILNNOW N30h NOLLOB

HONOYHL "L WALl MOILSAOF

INOY4 STHIM 3LNOY 2 ILON

'’AYd SIV3dYV SV STv03d
AlddV ANV TOHOO1V Ald g

-0OddOSI HLIM ATHONOYHOHL

d3IA0D NVITO '‘NMOHS

SV STv03d d31vO0T ‘I 310N

"d9 SINIT dNnd WOY4 mmoI\

o 3-31 N0ILO3S

ﬁ < O //
L I |

Cﬂ (1) ) (2)
S OSIRTPSIAEST L 68] . qﬂ

o/ N




10

I
JIOAYTSTY JOLITAL :
_ - HONIM
_ _ EAted
(LINJYIO AITHITNIWIS) & — O 104INYNW _
AATOA TI0™4LINOD 1 _ _ Y
JOLI3PL ONILSIX3 —_———- |._.." : ; m
= | |
' ' . ' 1 H31N710
] ] . —— - ' “ WNaa
ool i I | |
R N i T S e il | |
AlddNS--------- H _ w _ m m m — _ % ._._ m ma _ _
2uNSsTud 107047 | | | TR S AR ) o aal _
m i S R S _ o P " .
S dtt ] od oa L NN | e
N o S M o ! ! b ., P “
I e & S ] I I N A T%.w_m-ﬁz i
: m : oY od[Ino-T33d| | | ¢ ! !
‘ " I ! “ P | | ENY
“ : . m A N el
| _ I ] B S
m _ L - —D
' . oo ——————- X
.................................................. ! _ _
_ TRRE E )
I
0 WILSAS OINGJAAH J0LI8dL : W3LSAS OINGJAAH HONIM
<=
w
L
3]
0
03
42
I
1
> <
IO

MODEL PA57VS

e = o o = = — = ——  — - —— ——  — - — — = — = — - — - — —



MODEL PA57VS
MANIFOLD AND CARTRIDGE SUB-ASSEMBLY
CATERPILLAR D7R I

R EEDS

. |

I e

L, P _ I8 9,% ?{6 :CIJ,GJ

HYDRAULIC CHART
ITEM NO. PART NO. DESCRIPTION QTY.

161-8893 |MANIFOLD & SOL. VLV. ASSEMBLY (ITEMS 1-10 BELOW) 1
1 161-8885 |MANIFOLD 1
2 161-8891 |PLATE, ADAPTER 1
3 8T-4223 |WASHER 2
4 8T-8917 CAPSCREW 2
5 4P-7581 CLIP 1
6 5P-8167 BOLT 1
7 8T-4896 |WASHER, HARD 1
8 3E-3364 RECEPTACLE 1
9 3E-3365 |WEDGE, CONNECTOR 1
10 8T-8729 CONTACT PIN 2
11 126-0858 |CARTRIDGE, SOLENOID VALVE 1
--- 127-1955 |SEAL KIT FOR ITEM 11 1
1

126-3900

COIL FOR ITEM 11

11



MODEL PA57VS
HYDRAULIC MOTOR GROUP
CATERPILLAR D7R I

150 149) (144 145) 146 147) (143) (197) 142
“T" PORT
‘X PORT
©
© ©
=
=
© ’ b ©
1 i
i
13t 155 136 148 134)(136) (135 151
QTY.
ITEM NO. | PART NO. DESCRIPTION PS D/S
131 158-6532 JHYDRAULIC MOTOR (D7R D/S) 1
195-7954 |HYDRAULIC MOTOR (D7R C/B) 1

132 8T-9398 JCAPSCREW, HEX HEAD (3/4 - 10 X 1 3/4 G8, Z) 2 2
133 8T-4994 JWASHER (3/4) 2 2
134 3J-4567 CAPSCREW, SOCKET HEAD (7/16 - 14 X 3 G8) 4 4
135 126-2864 |BRAKE VALVE ASSEMBLY, REF. PG. 13 1 1
136 4F-7391 O-RING 3 3
140 119-1586  |O-RING 1 1
141 126-0824 JADAPTER BLOCK 1 1
142 === SHIPPING COVER 1 1
143 8C-6877 |CAPSCREW, HEX HEAD ( 7/16 - 14 X 1 3/4 G5) - FOR SHIPPING ONLY 4 4
144 7U-8897 JADAPTER, -8 / M18 METRIC 1 1
145 148-8370 JELBOW, SWIVEL 90 deg -8 1 1
146 6V-9830 _ JCAP, -8 1 1
147 148-8432 |TEE. -4 1 1
148 148-8369 |ELBOW, 90 DEG -4 1 1
149 150-4042 JADAPTER, -4 1 1
150 152-8368 |HOSE -4, ORFS 14 in. (356 mm) PAY-OUT PORT TO BRAKE PORT 1 1
151 152-8369 |HOSE -4, ORFS 20 in. (508 mm) PAY-OUT PORT TO BRAKE VALVE "BR" PORT 1 1
153 150-3033 |ELBOW, 45 deg -4 1 1
154 6V-9828 |CAP, -4 1 1
155 126-0837 _|SPACER 1 1
157 — GASKET, SHIPPING COVER 1 1

12




Inlet Relief Valve
Before July 2003

MODEL PA57VS
BRAKE VALVE ASSEMBLY

Inlet Check Valve
After July 2003

NOTE: Early Brake Valves were equipped with a relief valve-type poppet (8), spring (10) and
retainer (2) that are now replaced by the check valve poppet shown above.

QTY.
ITEM NO. | PART NO. DESCRIPTION
- 126-2864 |BRAKE VALVE ASSEMBLY 1
1 NSS BRAKE VALVE HOUSING 1
2 NSS VALVE, SPRING RETAINER 1
3 NSS PLUG, SPRING RETAINER 1
4 9S-8008 JPLUG 1
5 NSS SPOOL, LOW PRESSURE 1
6 126-2454 |SPOOL STOP 1
7 7M-8485 JO-RING 1
8 NSS CHECK VALVE POPPET 1
9 126-2453 _|PILOT ORIFICE 1
10 126-0817 JCHECK VALVE SPRING 1
11 NSS DIE SPRING 1
12 3D-2824  JO-RING 2
13 4J-5268 |O-RING 1
15 126-3349  |BACK-UP RING 1
19 155-3624 |HEX HEAD PLUG (-4SAE) 1
20 NSS SHIPPING PLUG HYD 1
21 NSS SHIPPING PLUG 1
22 8J-7269  |SHIM, VALVE SPRING 1

NSS: Not Serviced Separately

13



MODEL PA57VS
WINCH HOUSING GROUP

QTY.
ITEM NO. | PART NO. DESCRIPTION D/S C/B
RATIO RATIO
1 126-2470  JWINCH HOUSING 1 1
2 126-7137__JCABLE DRUM 1 1
3 110-8366 __ IBEARING CONE 4 4
4 110-8368 IBEARING CUP 4 4
5 126-0774 _JSPACER RING 2 2
6 5P-9171 |RETAINING RING 2 2
7 126-0772__JOIL SEAL 2 2
8 126-7136  JOUTPUT PLANET CARRIER ASSEMBLY (REFER TO PAGE 19) 1 1
19 126-2860 JSECONDARY PLANET CARRIER ASSEMBLY (REFER TO PAGE 18) 1 1
27 152-8359 |IDRUM CLUTCH (REFER TO PAGE 20) 1 1
38 148-8353 JELBOW, 45 DEG (-6 ORB/ORFS) 1 1
39 169-4018 JHOSE (-6 ORFS x 34.00) 1 1
43 8C-3232  ISNAP RING 1 1
44 126-0841 JSECONDARY SUN GEAR 1 1
45 126-0781 JTHRUST RACE 1 1
46 126-0840 JOUTPUT SUN GEAR 1 1
47 126-0854 JOUTPUT RING GEAR 1 1
48 4H-6730 JO-RING 1 1
49 5P-2566  |CAPSCREW, HEX HD (1/2-13 X 1 1/2, GD8, Z) 46 46
50 8T-4223 |WASHER, HARD (1/2, Z) 46 46
51 126-0780 _ISPRING 20 20
52 126-2861 JPRIMARY PLANET CARRIER, (REFER TO PAGE 17) -- 1
152-8361  JPRIMARY PLANET CARRIER, (REFER TO PAGE 17) 1 --
59 126-0793 JTHRUST RACE 1 1
60 126-0792 JTHRUST BEARING 1 1
61 126-2462 JTHRUST BEARING 1 1
62 126-0851 JINTERMEDIATE SHAFT -- 1
152-8364 JINTERMEDIATE SHAFT 1 --
63 126-0839 _|PRIMARY SUN GEAR -- 1
152-8365 |PRIMARY SUN GEAR 1 --
64 064-0011 JTHRUST RACE 2 2
65 8H-9585 |BEARING 1 1
66 126-0797 JRETAINING RING 3 2
67 126-0850 JEND COVER -- 1
152-8366 JEND COVER 1 --
-- 126-0795 IDOWEL PIN, INSTALLED IN COVER, ITEM 67 8 8
68 126-2465 JTHRUST WASHER 2 2
69 126-0795 JTHRUST BEARING 1 1
70 7S-8561  |O-RING 1 1
71 8T-8917 |CAPSCREW, HEX HED (1/2-13 x 1 1/4, GD8, 2) 10 10
72 8T-4223 |WASHER, HARD (1/2, Z) 10 10
73 140-7268 |BRAKE HOUSING ASSEMBLY (REFER TO PAGE 16) 1 1
158 6V-9807  JUNION, 90 deg 1 1
159 6V-9829 |CAP (6) 1 1

14




MODEL PA57VS

WINCH HOUSING GROUP

NOILVTIVLSNI
OlLvd L:G¥¢

NMOHS
OlLvd 1L:9G1

- ©)
®
s& i
1l
L vma
—
“““ .
T eeE
S AN
S Vm

L

15



MODEL PA57VS
BRAKE HOUSING ASSEMBLY

SEE NOTE 1

D,
@0 @6 ®
@
@ 77 %
N
77}W %fﬁ?j_‘ ;
1 1 (A
I %:ga_
i .
& lw'v'vm"|‘|‘||‘|‘||'|"v|"\
A \ CNIZZ;
é;lllll“l“l‘lll§ \Qﬁg\ AN
(@) % % 5% /é
D, (2 DD, @
99 100
ITEM NO. PART NO. DESCRIPTION QTY.
74 126-2469 |BRAKE HOUSING 1
75 126-2863 JSPRAG CLUTCH ASSEMBLY (REFER TO PAGE 17) 1
80 6V-7700 SNAP RING 1
82 126-0827 |BRAKE DISC 11
83 126-0828 |FRICTION DISC 10
84 126-0800 |BRAKE PLATE SPACER 1
85 126-0829 |BRAKE PISTON 1
86 126-0798 |SPRING 13
87 126-0830 JSPRING RETAINER 1
88 5P-3864 O-RING 1
89 8M-4704 O-RING 1
90 1P-9005 O-RING 1
91 8J-1688 O-RING 1
92 126-0826 |BRAKE CYLINDER 1
93 126-2457 |JTHRUST RACE 2
94 126-0808 |NEEDLE BEARING 1
95 126-0807 JSNAP RING 2
96 126-0825 |BRAKE RETAINER 1
97 126-3167 |BACK-UP, RING 1
98 126-3168 |BACK-UP, RING 1
99 126-3169 |BACK-UP, RING 1
100 126-3170 BACK-UP, RING 1
101 096-5971 PIPE PLUG (1/8 NPT) 1

16




‘

\\\\\BRQKE SHAFT

MODEL PA57VS

@ @ f f /@ / SPRAG CLUTCH ASSEMBLY

/4
ﬁ%ﬁﬁ FREEWHEELS CLOCKWISE
v A\l LOOKING AT THIS END
ITEM NO. | PART NO. DESCRIPTION QTY.

-- 126-2863 |SPRAG CLUTCH ASSEMBLY 1
76 NSS SPRAG CLUTCH 2
77 NSS OUTER BRAKE RACE 1
78 NSS SPRAG BEARING 2
79 119-1572 JTHRUST BEARING 2
80 6V-7700 JSNAP RING 1
81 NSS BRAKE SHAFT 1

NSS = Not Serviced Separately

-

MODEL PA57VS

PRIMARY PLANET CARRIER ASSEMBLY
CATERPILLAR D7R I

D/S C/B
RATIO RATIO
ITEM NO. PART NOS. DESCRIPTION QTY.
-- 152-8361 126-2861 JPRIMARY PLANET CARRIER ASSEMBLY (ITEMS 53-58) 1
53 152-8362 126-0852 JPRIMARY PLANET CARRIER 1
54 152-8363 126-0838 |PRIMARY PLANET GEAR 3
55 126-0789 126-0789 JPRIMARY PLANET GEAR SHAFT 3
56 126-0788 126-0788 JTHRUST BEARING 6
57 126-2464 126-2464 JROLLER BEARING 3
58 126-0822 6H-3956 _ |SPIROL PIN 3

17



MODEL PA57VS
SECONDARY PLANET CARRIER ASSEMBLY

23S #

J Y
H:ﬁFI i
1 7
!‘r H=H
|
ITEM NO. PART NO. DESCRIPTION QTY.
- 126-2860 |SECONDARY PLANET CARRIER ASSEMBLY (Includes 20-26) 1
20 126-0857 |SECONDAY PLANET CARRIER 1
21 126-0845 JOUTPUT PLANET GEAR 3
22 126-0787 PLANET PIN 3
23 126-2460 [|THRUST BEARING 6
24 126-2459 ROLLER BEARING 6
25 126-0823 BEARING SPACER 3
26 126-0822 SPIROL PIN 3

18




MODEL PA57VS

OUTPUT PLANET CARRIER ASSEMBLY

[]]
S

ITEM NO. | PART NO. DESCRIPTION QTY.
-- 126-7136  JOUTPUT PLANET CARRIER ASSEMBLY (Includes 9-18) 1
9 126-7135 |OUTPUT PLANET CARRIER ASSEMBLY 1
10 126-0846  |JOUTPUT PLANET GEAR 3
11 126-0786  JPLANET PIN 3
12 126-0785 |BEARING ROLLER 120
13 126-0779 |BEARING SPACER 3
14 126-0784 JTHRUST WASHER 6
15 4H-4737 _ JROLL PIN 3
16 126-0783 |RETAINING RING 1
17 126-0847 |DRUM SHAFT 1
18 126-0782__ |RETAINING RING 2

19



MODEL PA57VS

DRUM CLUTCH ASSEMBLY

CATERPILLAR D7R I

11118
v/

SECTION A—A
ROT. 907 CW

28

TN

ITEM NO. | PART NO. DESCRIPTION QTY.
28 126-0856  |DRUM CLUTCH HOUSING 1
29 126-0855 |CLUTCH PISTON 1
30 126-0844 |BRAKE PLATE 8
31 126-2466  |DIVIDER PLATE 8
32 126-0843 |PRESSURE PLATE 1
33 126-0821 |RETAINING RING 1
34 6V-5862 |O-RING 1
35 5P-9217  |O-RING 1
36 126-0842 JCLUTCH HUB 1
37 148-8407 |PLUG, O'RING BOSS-HEX HD 1
40 126-0778 |PLUG - MAGNETIC 1
41 126-3230 |FILL - VENT PLUG 1
42 6U-1989 |RELIEF VALVE, VENT 1
102 140-7271 _|SPACER 1

20




This Page Intentionally Left Blank

21



MODEL PA57VS
COVERS & FAIRLEADS GROUP

|
OIL FILL / VENT J
(REF.D i i R

QTY.
ITEM NO. | PART NO. DESCRIPTION 3-Roller | 4-Roller

50 5P-1076  JWASHER, HAND (1/2, Z) 2 2
103 126-0836  JVERTICAL ROLLER 2 2
104 126-0835 |VERTICAL ROLLER SHAFT ASSY. 2 2
105 126-0794 |BUSHING 6 8
106 126-0834 |HORIZONTAL ROLLER 1 2
107 228-0767 |HORIZONTAL ROLLER SHAFT 1 1
108 4L-6454 |CAPSCREW (3/8 - 16 x 1, GD8, Z) 3 4
109 8T-4896  |WASHER, HARD (3/8, Z) 3 4
112 126-0806  JWASHER - HARDENED - 2" NOM 6 8
113 3B-8489 JGREASE FITTING 6 8
114 126-0853 |HOSE GUARD 1 1
115 1A-1460 |CAPSCREW, HEX HD (1/2-13 x 2, GD8, Z) 2 2
137 126-0848 JMOTOR COVER 1 1
138 5P-2566  JCAPSCREW, HEX HD (1/2-13 x 1 1/2, GD8, Z) 11 11
139 8T-4223 JWASHER, HARD (1/2, Z) 11 11
156 123-4417 |SERIAL NUMBER PLATE 1 1
157 7H-4543 |DRIVE SCREW 4 4
= 171-7267 JFOURTH ROLLERKIT (INCLUDES ITEMS 105,106, 107, 108, 109, 112, 113, 115) 1 -

CABLE FERRULES

ITEM NO. | PART NO. DESCRIPTION
-—-- 131-7402 |FERRULE - 1 IN. (25 mm)
— 131-7403 JFERRULE - 1 1/8 (27 mm)
-—-- 131-7404 |FERRULE - 1 1/4 (32 mm)
FERRULES FOR USE WITH STANDARD 6 STRAND, IWRC WIRE ROPE ONLY

22



OIL LEVEL
(REF.D

MODEL PA57VS

COVERS & FAIRLEADS GROUP

- HORIZONTAL ROLLER ASSY

SCALE 1:2
A0k 00
N AN
- N . S N N N
0
N O O R AR AR AAMMAAAREAAAAAAGGYYYS
D%////:/j,;/:%] /é}//////j/j/j/j/%

EARLY VERSION HORIZONTAL SHAFT

23

NOTE: WHEN REPLACING
SHAFT, ITEM 107, IN EARLY
WINCHES, DRILL & TAP 3/8”-
16 UNC TO SECURE SHAFT
TO HOUSING.



